FOXCITIES
2040 SEWER SERVICE AREA PLAN

Draft May 2023

Prepared by the East Central Wisconsin Regional Planning Commission

In cooperation with the State of Wisconsin Department of Natural Resources

East Central Wisconsin
Regional Planning Commission

GBECWRPC

Calumet « Fond du Lac - Menominee « Outagamie
Shawano .- Waupaca - Winnebago



Final Draft Fox Cities 2040 SSA Plan

Table of Contents

I Ao 11 o 1= SRR 3
LIST OF FIGUIES ettt ettt et e ettt e et e e st e e st e e s et e e s abeeesateesnseeesateeenteesnneessnseeeanseesnneeesns 3
Chapter 1: INTrOQUCLION ...uveeeeee ettt et e e e e e e r e e e e e e e s e e bbb aeeeeeeeeesnnsssesseaaassennnnes 6
Chapter 2: Water Quality Management Planning Background and History........ccccceevecciiieeeeeeeeeennns 10
[...]
Commission Commission Treatment Plant Sewerage District
Permit Average Permit Average Permit Average Permit Average
Effluent | Effluent | Effluent | Effluent | Effluent | Effluent | Effluent | Effluent
Limit Level Limit Level Limit Level Limit Level
*
?nc::/” 30 4.67 25 <2 25 5 30 30
%%
-(r:f;/” 30 5.58 30 3.9 30 3 30 30

Source: Wastewater Treatment Facility 2021 Compliance Maintenance Annual Reports, Fox West Regional
Sewerage Commission, Appleton Wastewater Treatment Plant, Neenah-Menasha Sewerage Commission, Heart of
the Valley Metropolitan Sewerage District

66



Final Draft Fox Cities 2040 SSA Plan

Table 17. Fox Cities Wastewater Treatment Facility Plan Data for Each Sewer Service Area.

Most Recent
Amendments

Tertiary Filters
and Upgrade to
UV Disinfection

Update process
began in 2019

Biosolids Storage
Building Addition

Neenah-Menasha | Fox West Reginal Appleton Hea\‘;:l::: i
Sewerage Sewerage Wastewater y.
.. .. Metropolitan
Commission Commission Treatment Plant s
Sewerage District
Original Date 1937 1983 1935 1939
Constructed
Last Major Upgrade 2013 2011 1994 2007
Upcoming Facilities Plan 2022 Appleton

Effluent Filtration
Amendment

WPDES Permit

WI-0026085-09-0

WI-0024686-08-0

WI-0023221-08-0

WI-0031232-09-1

Single Staging

Number
Expiration Date 6/30/2022 6/30/2022 3/31/2022 12/31/2023
Receiving Water Fox River Little Lake Butte Fox River Fox River
des Morts
Design Flow (mgd) 13 8.2 15.5 8.5
Average Flow (mgd) 9.6 5.5 10.6 5.5
BOD Design Loadings 24,573 13,700 40,900 14,651
(Ibs./day)
BOD Average
Loadings (Ibs./day) 25,876 10,280 22,264 13,997
Secondary
Treatment -
Conventional . . Chemical/
Treatment Type Activated Sludge Activated Sludge Activated Sludge Biological

Nitrifying
Temperature | Auto Thermophilic Anaerobic Aerobic Thermal
Sludge Treatment Phase Anaerobic | Aerobic Digestion Digestion st
Digestion (ATAD) &

Sludge Disposal

Land Application

Land Application

Land Application
and Biosolids
Composting

Land Application /
Injection

Source: Wastewater Treatment Facility 2021 Compliance Maintenance Annual Reports, Fox West Regional
Sewerage Commission, Appleton Wastewater Treatment Plant, Neenah-Menasha Sewerage Commission, Heart of
the Valley Metropolitan Sewerage District

67




Final Draft Fox Cities 2040 SSA Plan

Wastewater Flow Projections

Projected wastewater treatment plan flows and loadings for 2040 were calculated using existing
flows, existing BOD loadings, and population projections for each WWTF. Table 18 displays the
estimated sewered population for each SSA. The estimates were calculated with the 2022 ESRI
Business Analyst data using the 2030 SSA boundaries. Table 19 displays the residential wastewater
flow and BOD additional loadings for each SSA. The additional loadings are then applied to the
existing average flows in Table 20. There is available flow capacity at each WWTF after subtracting
the projected peak flow in 2040 from the existing design flow. Therefore, it is expected that the
current WWTF in each SSA will likely be able to handle the additional flow from the projected
residential growth in the year 2040.

Table 21 shows the projected BOD loadings for each WWTF after the proposed addition to the
sewer service area. There is adequate available capacity at the Appleton WWTP after the projected
BOD loadings. However, the total BOD loadings are approaching the current plant capacity for the
Fox West WWTP, and they exceed the Neenah-Menasha and HOV WWTF BOD design capacity.

The projected sewered population is displayed in Table 19. This was calculated by applying an
additional 12 percent increase, reflecting the average rate increase using the DOA’s municipal
population projections (from Table 5). The projected sewered population is different than the
projected population described in Chapter 5. The Growth Chapter 5 identified the broader
population increase across the entire planning area and development pressures. In contrast, this
Chapter has a more focused view of the individual WWTF service area and capacity. This means that
the projected sewered population is less than the projected population of the planning area. As
with all projections, it is assumed that the conditions of the past will continue. It does not take in
consideration a significant change in the rate of growth or future WWTF upgrades. Many conditions
can change in the future which could adjust the trajectory of the projections outlined below.

Representatives from the Neenah-Menasha, Fox West, and Heart of the Valley WWTFs have all
indicated that they are considering a Facilities Plan update in the near future. This SSA Plan
recommends that the aforementioned parties continue in their efforts to undergo Facilities Plan
updates to re-evaluate the capacities of the three WWTFs and consider opportunities for growth.
The WWTFs may not be able to accommodate the additional population if growth continues at the
current rate. WWTFs and the member communities will need to discuss Facilities Planning in the
near future to accommodate the population growth. A detailed review of the WWTFs and
residential wastewater flow is described in the sections below.

Table 18. Estimated Sewered Population of Each Sewer Service Area

Sewer Service Area by WWTF | Estimated Population, ESRI Business Analyst, 2022
Neenah-Menasha 62,021
Fox West 39,915
Appleton 77,333
Heart of the Valley 52,491

68



Final Draft Fox Cities 2040 SSA Plan

Table 19. Projected Residential Wastewater Flow and BOD Additional Loadings

2_022 2_040 Pop. Additional Flows
SSA Estimated | Projected | Increase L VE Flows (0.22 Ibs/day
(80 gpd/capita) P L\ B
Pop. * Pop. ** (2022 - (4.0 Factor) per capita)
2040) gpd mgd Ibs/day mgd Ibs/day
Neenah- | ) 051 | 69,601 7,670 | 613,611 | 061 | 2,454,444 | 2.45 1,687
Menasha
Fox West 39,915 44,851 4,936 394,903 0.39 1,579,612 1.58 1,086
Appleton 77,333 86,897 9,564 765,102 0.77 3,060,407 3.06 2,104
HOV 52,491 58,983 6,492 519,325 0.52 2,077,300 2.08 1,428

* See Table 18

**Average percent change across all SSAs from 2020 census to DOA 2040 Population Projections (12.367%)
FWisconsin Admin. Code NR 110.13(1)(b)3
P Wisconsin Admin. Code NR 110.13(1)(c )1
B Wisconsin Admin. Code NR 110.15(4)(b)2

Table 20. Projected Wastewater Flows and Available WWTF Capacity

Proiected Available Capacity
Existing Existing Avfera o Projected Peak after Projected
SSA Design Flow Average g Flow in 2040 Population with
Flow in
(mgd) Flow (mgd) gt Average Flow Rates
2040 *
(mgd)
Neenah-Menasha 13 9.6 10.21 12.05 2.79
Fox West 8.2 5.5 5.89 7.08 2.31
Appleton 15.5 10.6 11.37 13.66 4.13
Heart of the Valley 8.5 5.5 6.02 7.58 2.48

Sources: WWTP 2021 Compliance Maintenance Annual Report, ECWRPC Projections
*Projected average flow = existing average flow + projected additional flows (from Table 21)
** Projected peak flow = existing average flow + projected peak flow (from Table 21)

Table 21. Projected BOD Loadings and Available WWTF Capacity

Existing BOD Exisl:i B:D Projected BOD Available Capacity
SSA Design Loadings Loadinggs Loadings after Projected BOD
" )
(Ibs/day) (Ibs/day) (Ibs/day) Loadings (lbs/day)
Neenah-Menasha 24,573 25,876 27,563 -2,990
Fox West 13,700 10,280 11,366 2,334
Appleton 40,900 22,264 24,368 16,532
Heart of the Valley 14,651 13,997 15,425 -774

Sources: WWTP 2021 Compliance Maintenance Annual Report, ECWRPC Projections

* Projected BOD loadings = existing BOD average loadings (Table 23) + projected additional BOD (Table 21)

69



Final Draft Fox Cities 2040 SSA Plan

Neenah-Menasha Sewerage Commission

The Neenah-Menasha Sewerage Commission
(NMSC) was jointly created in 1982 by the
municipalities and the sanitary districts within
the sewer service area pursuant to Section
66.0301, Wisconsin Adm. Code. With upgrades
to the facility in 1987, 2000, and 2013, it is able
to serve as a regional facility for the City of
Neenah, the City of Menasha, the Village of Fox
Crossing (east side), Harrison Utilities, and the
Town of Neenah Sanitary District #2. The
WWTF is located at 101 Garfield Avenue in the
City of Menasha at the mouth of the Menasha
Channel.*!

NEENAH-MENASHA REGIONAL
WASTEWATER TREATMENT
FACILITIES

1 Ele=l=T—

=]

==
==
I
==

In compliance with the WPDES Permit, the treated effluent discharges into the Fox River.

A 60-inch interceptor from the City of Neenah and a 48-inch interceptor from the City of Menasha
carry the flow into the plant. The Commission owns 1.26 miles of a jointly used interceptor. The lift
stations and individual collection systems are owned and maintained by their respective member
communities. The wastewater flow follows through screening, grit removal units, primary clarifiers,
an aeration system, the final clarifier splitter box, and the chlorine contact tank. The Facility is
currently working with local high strength industries to reduce their loadings. In addition, the facility
is in the beginning stages of considering some upgrades in the future in order to expand capacity.

The current Neenah-Menasha WWTF is designed for an average monthly flow of 13.0 mgd, and the
existing flows average 9.6 mgd, leaving a design capacity of 3.4 mgd. Based upon ECWRPC's
projection analysis in Tables 20 and 21, the average flows are expected to increase by 0.61 mgd
with peak flows expected to increase by 2.45 mgd. This leaves an available capacity of 2.79 mgd
after the 2040 projected increase. Therefore, the existing WWTF should be able to adequately
accommodate the expected flow from residential development. However, the BOD loadings
associated with residential development are expected to reach 26,988 Ibs/day. This is
approximately 2,990 lbs/day over the BOD design capacity of 24,573 |bs/day. In addition to
residential connections, the WWTF has other commercial and industrial users. In particular, the
WWTF has one Contracting Industrial User which used approximately 20 percent of the plant in the
year 2020.

51 “The Commission”, Neenah-Menasha Sewerage Commission, 2022, https://www.nmscwwtp.com/commission/

70


https://www.nmscwwtp.com/commission/

Final Draft Fox Cities 2040 SSA Plan

Photo Credit: ECWRPC
Fox West Regional Sewerage Commission

Originally formed in 1981, the Fox West Regional Sewerage Commission provided wastewater
treatment services for the Town of Grand Chute Sanitary District #2, The West Side Menasha Utility
District, the Village of Greenville, and portions of the Town of Neenah, in a regional capacity.>? The
Facility was re-named from “Grand Chute-Menasha West” to “Fox West” when Town of Menasha
incorporated into the Village of Fox Crossing. The facility, located at 1965 W. Butte des Morts Rd. in
the Village of Fox Crossing and was built in 1983. It now serves the Village of Greenville Sanitary
District #1, the Town of Grand Chute Sanitary District #2, the Village of Fox Crossing (west side), and
the Town of Clayton. Treated effluent discharges into Little Lake Butte des Morts.

The WWTF was originally designed in 1983 and was expanded in 1994. In 2011, the plant went
through another expansion to meet the effluent ammonia standards and handle additional flow.
Wastewater inflow to the plant enters via a 42-inch interceptor along W. Butte des Morts Beach
Road approximately 5,467 feet long, and moves through grit removal units and primary clarifiers
with sludge collectors. The waste activated sludge is directed to be co-thickened with primary
sludge. It then moves through an activated sludge system, Autothermal Thermophilic Aerobic
Digestive (ATAD) complex, and a UV disinfection system. The sludge is stored for 180-days in a
Sludge Storage Building constructed in 1987. After proper storage, the dewatered sludge is then

52 Grand Chute-Menasha West Wastewater Treatment Facility, Facility Plan, March 3, 2008, prepared by
CH2MHILL and McMahon Associates

71



Final Draft Fox Cities 2040 SSA Plan

trucked off-site and land applied on agricultural fields nearby.>® An update to the Facilities Plan
began in 2019 and is ongoing as they await new WI DOA population projections based off the 2020
U.S. Census and the 2040 Fox Cities SSA Plan.

The Fox West WWTP has a design capacity of 8.2 mgd, with existing average flows of 5.5 mgd.
According to the projected analysis in Tables 20 and 21, the projected average flows are anticipated
to increase by 0.39 mgd with peak flows of 1.58 mgd. Therefore, the total projected average flow in
2040 is 5.89 gpd, leaving an available capacity of 2.31 mgd. The WWTP should adequately
accommodate the estimated projected wastewater flow. The BOD loadings associated with the
projected residential population are estimated to increase by approximately 1,000 |bs/day, leaving
approximately 2,300 Ibs/day of available BOD loading capacity in the year 2040.

33 Grand Chute-Menasha West Wastewater Treatment Facility, Facility Plan, March 3, 2008, prepared by
CH2MHILL and McMahon Associates

72



Final Draft Fox Cities 2040 SSA Plan

Photo Credit: AWWTP

Appleton Wastewater Treatment Plant

The Appleton Wastewater Treatment Plant (AWWTP) was constructed in 1937 and underwent the
most recent major upgrade in 1994. The AWWTP operates a Biosolids Management Program which
utilizes 100 percent of the biosolids produced for agricultural land application. The program is
mutually beneficial for farmers, providing a cost-friendly nutrient-rich organic alternative to
chemical fertilizers, and the AWWTP, providing an outlet for the biosolids produced. The AWWTP
has two egg-shaped anaerobic digesters on-site.>* The collection system includes interceptors
running along the north bank and the south bank of the Fox River leading to the treatment plant at
2006 Newberry Street in Appleton.

In June of 2022, the DNR approved the most recent Facility Plan amendment which will expand the
biosolids storage capacity at the existing site. Expanding the Biosolids Storage Building (BSB) will
provide additional storage volume for biosolids providing 180 days of storage for the projected
sludge production volumes in the year 2040. The upgrade will expand the existing 1983 building and
will build an addition on the existing building. It is anticipated that the current use of the biosolids
storage pad at the Outagamie County Landfill will cease in the future, thus requiring extra storage
capacity on site.

54 Appleton Wastewater Treatment Plan Biosolids Management Program, 2022,
https://www.appleton.org/home/showpublisheddocument/1852/636263926584670000

73


https://www.appleton.org/home/showpublisheddocument/1852/636263926584670000

Final Draft Fox Cities 2040 SSA Plan

The Appleton WWTP has the largest design capacity of the four Fox Cities WWTFs with a design
flow of 15.5 mgd. The existing average flow is 10.6 mgd, and with a projected additional flow of
0.77 mgd, the projected average flow rate will be only 11.37 mgd in 2040 based on residential
development projections. Table 20 and 21 indicates that the Appleton WWTP does not appear to
have any issues with available wastewater flow and BOD loading capacity for the next 20 years. The
BOD loadings are projected to be approximately 24,400 Ibs/days. With a BOD design capacity of
40,900 lbs/day, there is plenty of capacity remaining for the future. The Plant has seen a reduction
in industry users in the SSA, most recently with the closing of Neenah Papers. Other industries have
reduced flow and conventional pollutants. The Plant receives hauled waste from landfill leachate
and cheese processing companies directly into the anaerobic digesters for processing and gas
production.

74



Final Draft Fox Cities 2040 SSA Plan

Photo Credit: HOVMSD

Heart of the Valley Metropolitan Sewerage District

The Heart of the Valley Metropolitan Sewerage District (HOVMSD) was established in 1974. The
Sewerage Commission serves the Villages of Little Chute, Kimberly, and Combined Locks, the City of
Kaukauna, and the Darboy Sanitary District (agreement entered in 1993).5° The Darboy Sanitary
District serves multiple municipalities including the Town of Buchanan. The HOVMSD also accepts